Administrative Package
Cover Page

This file contains the following documents:

1. Summary of application (in plain language)
e English
e Alternative Language (Spanish)

2. First Notice (NORI-Notice of Receipt of Application and Intent to Obtain a
Permit)

e English
e Alternative Language (Spanish)

3. Application materials

Portada de Paquete
Administrativo

Este archivo contiene los siguientes documentos:

1. Resumen en lenguaje sencillo (PLS, por sus siglas en inglés) de la actividad
propuesta

e Inglés
e Idioma alternativo (espanol)
2. Primer aviso (NORI, por sus siglas en inglés)
e Inglés
e Idioma alternativo (espafol)

3. Solicitud original



PLAIN LANGUAGE SUMMARY

The following summary is provided for this pending water quality permit application
[...]
existing discharges, check one of the following that best characterizes the area upstream
of the discharge. For new discharges, characterize the area downstream of the discharge
(check one).

X Intermittent - dry for at least one week during most years

EI Intermittent with Perennial Pools - enduring pools with sufficient habitat to
maintain significant aquatic life uses

Ei Perennial - normally flowing

Check the method used to characterize the area upstream (or downstream for new
dischargers).

EI USGS flow records
X} Historical observation by adjacent landowners

Personal observation

Other, specify: Man Made Detention Pond and Drainage Ditch

TCEQ-10054 (01/09/2024) Domestic Wastewater Permit Application Technical Report Page 26 of 66




C. Downstream perennial confluences

List the names of all perennial streams that join the receiving water within three miles
downstream of the discharge point.

Mustang Bayou

D. Downstream characteristics

Do the receiving water characteristics change within three miles downstream of the
discharge (e.g., natural or man-made dams, ponds, reservoirs, etc.)?

X Yes [ No

If yes, discuss how.

Mustang Bayou

E. Normal dry weather characteristics
Provide general observations of the water body during normal dry weather conditions.

Low Flow

Date and time of observation: 4/26/24
Was the water body influenced by stormwater runoff during observations?
[l Yes X No

Section 5. General Characteristics of the Waterbody (Instructions

Page 66)

A. Upstream influences

Is the immediate receiving water upstream of the discharge or proposed discharge site
influenced by any of the following? Check all that apply.

[II Oil field activities Urban runoff
EI Upstream discharges b Agricultural runoff
o Septic tanks H Other(s), specify: Elick to enter text,

TCEQ-10054 (01/09/2024) Domestic Wastewater Permit Application Technical Report Page 27 of 66




B. Waterbody uses
Observed or evidences of the following uses. Check all that apply.

5 ey

[0 Livestock watering [ Contact recreation

IZl Irrigation withdrawal EL Non-contact recreation

[Zl Fishing D Navigation
El Domestic water supply Tj Industrial water supply
El Park activities F Other(s), specify: Drainage

C. Waterbody aesthetics

Check one of the following that best describes the aesthetics of the receiving water and
the surrounding area.

E] Wilderness: outstanding natural beauty; usually wooded or unpastured area; water
clarity exceptional

[Zl Natural Area: trees and/or native vegetation; some development evident (from
fields, pastures, dwellings); water clarity discolored

Common Setting: not offensive; developed but uncluttered; water may be colored
or turbid

o

B
&l

Offensive: stream does not enhance aesthetics; cluttered; highly developed;
dumping areas; water discolored

TCEQ-10054 (01/09/2024) Domestic Wastewater Permit Application Technical Report Page 28 of 66




DOMESTIC WASTEWATER PERMIT APPLICATION
WORKSHEET 2.1: STREAM PHYSICAL CHARACTERISTICS

Required for new applications, major facilities, and applications adding an outfall.

Worksheet 2.1 is not required for discharges to intermittent streams or discharges directly to
(or within 300 feet of) a classified segment.

Section 1. General Information (Instructions Page 66)

e

Click to enter text!

c—('j::;
v—t-:i*
o
i
i~

Date of study: Click to enter text! Time of study:

Stream name: Click to enter text!
Location: Click fo enter text

Type of stream upstream of existing discharge or downstream of proposed discharge (check
one).

Ej Perennial Ef Intermittent with perennial pools

Section 2. Data Collection (Instructions Page 66)

Number of stream bends that are well defined: (,11(:1( to et

Number of stream bends that are moderately defined: Click to enter text]

Number of stream bends that are poorly defined: Click to enter text

Number of riffles: Click to enter text]

Evidence of flow fluctuations (check one):

E[ Minor l moderate [ff severe
Indicate the observed stream uses and if there is evidence of flow fluctuations or channel
obstruction/modification.

TCEQ-10054 (01/09/2024) Domestic Wastewater Permit Application Technical Report Page 29 of 66




Stream transects

In the table below, provide the following information for each transect downstream of the
existing or proposed discharges. Use a separate row for each transect.

Table 2.1(1) - Stream Transect Records

Stream type at Transect location Water Stream depths (ft)

transec.t xﬁf?ﬂ) at 4 to 10 points along each
Select riffle, run, transect from the channel
glide, or pool. See bed to the water surface.
Instructions, Separate the measurements
Definitions section. with commas.

Choose an item.

Choose an item.

Choose an item.

Choose an item.

Choose an item.

Choose an item.

Choose an item.

Choose an item.

Choose an item.

Choose an item.

Section 3.

Summarize Measurements (Instructions Page 66)

Streambed slope of entire reach, from USGS map in feet/feet: €l

Approximate drainage area above the most downstream transect (from USGS map or county
highway map, in square mﬂes) Click to. cnter‘ texté

Maximum pool depth, in feet: Click to enter text

TCEQ-10054 (01/09/2024) Domestic Wastewater Permit Application Technical Report Page 30 of 66




TECHNICAL REPORTS 1.0, 1.1 AND 2.0
ATTACHMENTS

1.Current Operating Phase
2. Treatment Units
3.Process Flow Diagram
4.Site Drawings

5.Design Calculations
6.Wind Rose




- ATTACHMENT 1

Current Operating Phase




>

o

6.

TECHNICAL DESIGN REPORT
FOR
Lake Olympla Parkway WWTP

PURPOSE The purpose of this report is to present the basis of design and summary of unit
sizing and hydraulic calculations for the Sewage Treatment Plant.

DESCRIPTION OF PROPERTY The project under development is a residential community
that will include some light commercial centers.

POPULATION SERVED The location of the proposed facility Is shown on Sheet One of the
Plans. The population flow is based on 100 gallons per capita per day.

INFLUENT QUALITY CHARACTERISTICS The raw sewage quality characteristics used for
design are estimates based on past experience and on State Design Criteria and are as

follows:

PARAMETER CONCENTRATION - MGIL PER CAPITA CONTRIBUTION - L B/DAY

BODs 300 0.1668
TSS 300 0.2000

INFLUENT FLOW CHARACTERISTICS The hydraulic design of the plant must be
conservative 10 insure that the plant will operate under the most extreme conditions anticipated,

Future enlargement to the plant will be based on actual influent flow data. The plant process
and hydraulic design for this phase are based on the following flows:

First Phase
Average Dally Flow (Qav) 65,000 GPD 45 GPM
Peak 2-Hr. Flow (Qpk) 4 200,000 GPD 139 GPM

Second Phase

Average Dally Flow (Qav) 130,000 GPD 90 GPM
Peak 2-Hr. Flow (Qpk) 4 §20,000 GPD 361 GPM

. Third Phase
Average Dally Flow (Qav) . 250,000 GPD 174 GPM
Peak 2-Hr, Flow (Qpk) 4 1,000,000 GPD 694 GPM

Refer to Attachment "A" - Process Deslign Calculations, Hydraulic Profile Calculations,
Process Flow Diagrams, and Plant Discharge relationship for the 100 year flood.

PROCESS DESIGN The Sewage Treatment Plant has been designed to produce an effluent




In compliance with permitted perameters of. BODg = 10 mg/l, TSS = 15 mg/l, and Chiorine
Residual = 1mgfl after 20 minutes contact, NHgz = 3 mg/l and DO = 5 mg).

In order to achieve the required removal efficlencies, and, considering the hydraulic conditions
probable, the complete mix modifications of the activated sludge process was selected, The
effluent will be disinfected with chlorine prior to discharge into the receiving stream, Waste
activated sludge will ba aerobically digested then disposed of utilizing a contract hauler {o a
licensed Disposal site,

Compressed air will be supplied to the process units by multiple blowers,

FLOOD HAZARD ANALYSIS The 100 Year Flood Elevation is feet and is confined to the
fiood control and drainage, which has a bank elevation of feet. The plant is capable of
discharging at peak flow against the 100 year flood elevation,

UDGE DISPOSAL
Digester........coere v errennareas Aerobic
Transportation..... .............. Contract Hauler

Final Disposition .............. To be Determined by Contract Hauler




ATTACHMENT 2

TREATMENT UNITS




Facility Dimensions &
Facility Features

The facility will employ the contact stabilization variation of the activated sludge process. From the lify
station the wastewater passes through an primary clarifier (bar screen) to remove large solids and into an a
contact acration basin where it mixes with the mixed liquor from the reaeration basin and then into the
clurifior whete the clear supernatent overfiows the weirs into a disinfecting chamber and then to outfall,
Studge from the clarifier is returned to the reaeration basin or wasted to the aerobic digester.

Phase |
Unit Length Width Helght
Clarifier 27" Diameter 12
Chilorine Contact 12 12' 10"
Aeration 1@ 52' 12 12!
Digester 1@ 40' 12 12'
Phase I
Unit Lenath Width Height
Clarifier 27 Diameter 12
Chiorine Contact 12 12 10
Aeration 2@ 52' 12' 12
Digester 2@ 40' 12' 12!
Phase Ili
nit Length Width Helght
Clarifier 2@ 27 Diameter 12/
Chilorine Contact
2@ 12' 12 10
Aeration 4@ 52' 12' 12'
Digester 4@ 40' 12' 12

An Autodialer will be installed to detect power outages; equipment failure (i.e. clarifier drive and
blowers) . The Autodialer will incorporate high laver sensors on the wastewater treatment plant units as
well as the effluent storage facility. Once a problem is detected the Autodialer will call preprogrammed
munbers to notify the operator of the situation, Once this notification is answered, the operation
company will dispatch an operator to the facility,

Eleciricity will be served to the site by Conter Point, This is a grid system served by multiple
generating stations. Extended power outages are not anticipated, however & onsite gonerator will be in
service. For short power outages the sewage will be contained in the collection system, Influent is
from a triplex 1ift station which will not function during & genoral power outage. The plant features
one digesters, chlorinator, and stand-by blowers, The collection system will be new, and minimym
infiltration is anticipated. The plant is to be maintained and operated by porsonne! ticensed by the
State of Texas.

The plant is designed to be maintained without bypassing. Replacement or tepair of the interior coating
system Is the only maintenance item that would necessitate bypassing and the epoxy system should last
25-30 years,

An Infruder tesistant fence will be placed avound the facility.




ATTACHMENT 3

FLOW DIAGRAMS




DURSATETVATARY S2EN SUBEE.

B3 1 _Topnmvweorn

= L
!

it

foa—ad DIGESTER
No.

CHLORINE CONTACT

IELUENT FORCE #AN g
ENAL EFFLUENT

CHLORINE CONTACT

N

HLORINE

DOMESTIC-

PHASF THRFF PROCFSS FI OW DIAGRAM




WASTE SLUDGE

DIGESTED/STABILIZED SLUDGE

APPROX. Z% DRY SOUDS

LICENCED SLUDGE HAULER ®®

DLL TO SANITARY LANDFILL

PROCESS AR 7V

CLARIFIER

WASTE RETURN

SCUM RETURK

e )

SLUDGE RETURN

BAR _SCREEN

AERATION

INFLUENT

PHASE ONE GPD PROCESS FLOW DIAGRAM

CHLORINATOR

=]
o
=
e |
]
<
1721
g
CLARIFIER &
/EFFLUENT [
-—
f
. (&)
[—
QO
<€
—
—_—Z
(=]
[ ]
e 1l
=
_______t!
9
=
Vi

FINAL EFFLUENT




DIGESTED /STASILIZED SLUDGE D
APPROX. 2% DRY SOLIDS

O

HICENCED StUDGE HAULER PROQCESS AR
b5
[=1
) CHLORINATOR
: _ CHLORINATOR
g
o1}
BIGESTER AERATIO
No2 w NO.2 2
==
3
3
i ke
™ s z|
; SCUM RETURN =
DECANT i S
N
A N
DIGESTER AERATION 5
NO.A NOA 2 ]
-
=z
QO
o RECIRC. PUMP
ﬁ Eal ——
=
o
el
o
- BAR SCREEN, 5
SPUTTER BOX v
AND RAS MEASURING =
DEVICE 5
3
L
=
FINAL EFFLUENT

PHASE TWO PROCESS FLOW DIAGRAM




ATTACHMENT 4

SITE DRAWING







ATTACHMENT 5

DESIGN CALCULATIONS




-

e

Eal

o

6.

TECHNICAL DESIGN REPORT
FOR
Lake Olympla Parkway WWTP

PURPQSE The purpose of this report is to present the basis of design and summary of unit
sizing and hydraulic calculations for the Sewage Treatment Plant.

DESCRIPTION OF PROPERTY The project under development is a residential community
that will inciude some light commercial centers.

POPULATION SERVED The location of the proposed facility is shown on Sheet One of the
Plans. The population flow Is based an 100 gailons per capita per day.

INFLUENT QUALITY CHARACTERISTICS The raw sewage quality characteristics used for
design are estimates based on past experlence and on State Design Criteria and are as

follows: .
PARAMETER CONGENTRATION - MGIL, PER CAP(TA CONTRIBUTION - LB/DAY
BOD; 300 0.1668
TSS 300 0.2000

INFLUENT FLOW CHARACTERISTICS The hydraulic design of the plant must be

co

nservative to insure that the plant will operate under the most extreme conditions anticipated.

Future enlargement to the plant will be based on actual influent flow data. The plant process

an

d hydraulic design for this phase are based on the following flows:

| First Phase
Average Dally Flow (Qav) 65,000 GPD 45 GPM
Peak 2-Hr. Flow (Qpk) 4 200,000 GPD 138 GPM

Second Phase

Average Daily Flow (Qav) 130,000 GPD 90 GPM
Peak 2-Hr. Flow (Qpk) 4 520,000 GPD 361 GPM

. Third Phase
Average Dally Flow (Qav) : 250,000 GPD - 174 GPM
Peak 2-Hr. Flow (Qpk) 4 1,000,000 GPD 694 GPM

Refer to Attachment "A" - Process Design Caloulations, Hydraulic Profile Calculations,
Process Flow Diagrams, and Plant Discharge relationship for the 100 year flood,

P

ROCESS DESIGN The Sewage Treatment Plant has been designed to produce an effluent




In compliance with permittad perameters of. BODg = 10 mg/l, TSS = 15 mofl, and Chiorine
Residual = tmg/ after 20 minutes contact, NHg = 3 mg/l and DO = & mgi.

In order to achleve the required removal efficiencies, and, considering the hydraulic conditions
probable, the complete mix modiflcations of the activated sludge process was selected, The
affluent wilt be disinfected with chiorine prior to discharge into the receiving stream, Waste
activated sludge will be aerobically digested then disposed of utilizing & contract hauler fo a
licensed Disposal site.

Compressed air will be supplied to the process units by multiple biowers.

FLOOD HAZARD ANALYSIS The 100 Year Flood Elevation is feet and is confined to the
flood control and drainage, which has a bank elevation of feet. The plant is capable of
discharging at peak flow against the 100 year flood elevation,

LUDGE DISPOSAL
Digester......ccovire vevrenirinn Aerobic
Transportation..... .............. Contract Hauler

Final Disposition .............. To be Determined by Contract Hauler




ATTACHMENT 6

WIND ROSE







	Admin Package Cover Page_Alt Language_Spanish
	wq0015747001-pls
	wq0015747001-nori-eng
	wq0015747001-nori-esp
	wq0015747001-application-updates
	wq0015747001-nod1-email-response
	Response to Deficiency Letter dated 1.29.2025
	Municipal Discharge Amendment Spanish NORI

	wq0015747001-application-original



